








E3560-350 CHASSIS & HOOD ASSEMRLY
KEY® PARTY DESCRIPTION
56 326570.878 FRAME ... .... ...
55 310006 FOOT PAD, RH 22 12L6
¥4 210008 FOOT PAD, LH 22 40LG .0 ...
58 308235 FASTENER, RATCHET BLACK .
5@ 327575-830 CONSOLEMON-WALK THRU ..
80 §8367-879 FLATE, SEAT ..
i 310660 873, BRACKET SEAT SUFFOR)
62 20807 BOLT, 437X 186 HHSH 5/18- 18., .
83 1438 NUT. 5118 ABREGHEXCTALK ....... .
64 4BR0 ¢ SOREW, 5/18+18X BAWAHHG .
: 85 1448 NUT 516.1BREGHEXCTALK .. A
6 571 SPHING,SEAT?&JLG.MGODBLK e 2
6 7 134, CLAMP. SPRG 11740 ... .. .. e 2
a8 44811 SCRLCW, 1/4-20K.76 WAIILITAF ... L2
59 583407 COVER SEAT SF‘RING 1 510)(1 G -
70 A ! ASM FENDER e ¥ L 1
v 7041 327471879 FENDER ., . o |
702 szas CLEVIS ..., *
703 439455 :SCREW, 5NE. 16)( SGPHF‘NMA BRPH
. 704 301551 . WASHER, 344IDX) 50DX.09 SU ...,/ . Y
70-5 (20373 NUT. &16.18 50 _ .
78 885346 SCREW 178-20% SOWAHHTAP &
77 126385 BOLT, '5/16-18X2.25 GARRLNY.
79 55273 NUT &16-18 HXWDFLLK .. .
R £5025 . TRIM, 775" BLAGK NARRSW
a1 180079 SCREW, 5/18-18X1,00 HHC s
N 82 1438 . NUT. &16-18 REGHEX K.
83 305386 . SKIRT.TUV RUBBER 7 ¥ 28 03‘ .
04 305354 -SKIRT, TLY RUBBER 7X 186¢ . ... 5.0
85 32923 8 -RIVET POP &/180IAX 75 LG FLG . e
&6 1501 - WASHER, FLAT 203X 66X 040 ... ...
83 310384 . . SEAT MICHIGAN W/SW HOLE |...
83 120393 ;[ “» WASHER LAT 344X GOX 085.#. | - .
80 .. 120838 - -, WASHER VSPTLK 428X saxoe
.on 180077 :." " SCREW, §/16-18X .75 HHC . o
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E3560-350

CHASSIS & HOOD ASSEMRBLY

ottt |

KFY# PART# - NESCRIPTION . oTY
s 326579-870 FRAME . : ORI B
58 310006 FOOT PAC, AH 22 12LG . 1
57 310005 FOOT FAL, LI 22 158G ., *
58 309235 FASTENER. RATCHET BLACK‘ . 12
59 327575-830 GONSOLE NON-WALK THRU A
80 58367378 PLATE, SEAT .. ol
£ 310660 878, BRACKET SEAT SUPPORI .. 100 2
62 20807 BOLY, 437X 156 HHSH 51818 .+ o 2
83 1498 NUT. 548,48 REGHEXCTRL v+ e s 2 - ‘
&4 4R07 SCREW, RMB.1AX RAWAMME - 4
- &s 1498 NUT SHEJBREGHEXCTRLK. ... ..oooooves i . 4
66 57 g SPRINGSEAT 289L6,1400D8LK . ... 2
8 7 1341 CLAMP SFRG | 177D . et 2
an 44011 SCREW, 1/4-20X 78 WAHHTAP ... vcoars .2
&9 56807 CCVERSEAT SPRING 1 $1DX1 OLG . -
70 . H ASMEENDER . . .\ vt om 1
! 7041 227471879 FENDER .. . o3
fU-2 9239 CLEVIN ..
70-3 439455 CSEREW, B16-18% SEPHPNMA BRPH
70-4 801551 . WASHER, 344I0X1 50DX.00 GU ... . .
* 0.8 120873 NUT S/15-48 86
7% 995346 SCREW. 114-20X S0 WAHHTAR'
77 1281385 BOLT, 5/16.18X2.25 GARRLN', s
74 85273 NUT, 5/16-18 HXWDFLLK........
82 £5080 . TAIM. 77 B BLAGK NARROW
at 180079 SCREW, 5/16-18X1,00 HHG
N 82 1458 ., NUT. %18-18 REGHEX Koo
83 305386  SKIRT,TUV RUBBER 7X 28. na
B4 30bik4 SKIAT,TUV RUBBER 7X 1584 .
) 32823 8 - RIVET. POP 318DIAX, 75 LG FLG X
8 4501 e WASHER, FLAT 208X 66X 040 .
21 CAwnaAd | .. 8FAT MICHIGAN WSW HOLE 1. :
85 120393 " WASHER 4 80K 0882, ... ) .
80, . 120638 - WASHEa, swru( az8x ﬁox 09
oA 180077 SCREW, £16-18X .75 HHE .. e L -
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E3560-350 . | REPAIR PARTS

» - [ gt e . . .

REF. . . . REF, :

. ‘ CHASSHS & HODD PG CHASSS & HOOD PG,
{STEERING Wiy {OASH)

: ‘ & HARDWARE) : it
> DR
- . )
REF, TR

' THABB & uaapm.' :.
. [MAIN FHAME)'V . -

. R
v . BHARSH & HOOD ;.

H

s (FRONT ANLE
: . . EUPPOAT)
o+ . .

v

L

e

D dee.

TIRE TREAD bg.

. . ' ) o
INOTE: ALWAYS USE ORIGINAL EQUIPMENT . ALL UNNUMBERED
F2ARTS. Use of servfcelrsplacement parts other than ITEMS ARE INTERCHANGEABLE
Originl equipment parts may void your warranty. + WITH OPPOSITE SIDF 315136 |
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STEERING ASSEMBLY

E3560-350

KEY# PART# . DESCRIPTION aTy
‘ A ASSY AXLE FRONT 4/WS SUSP . N
1 RS RPA I AXLE. FRONT . SRR |
12 53373-679 AXLE COVER . e e e B
-3 52407 SPINDLE semma e e e .
14 302928 ASSY.SPINDLE RH .. . . , i
5 A15886 ASSY,BPINDLE LH . SRV S
-6 38825 RING. RETEX $7X.05TRUS133.75 -
204590 °  TIEROD ASSY 14 ¢ LG W-SECTION ., o]
9 180128 SCREV, 38 186X 75 HHE | . £
10 120332 WASHER, REGSPTLK 393X 88X, 10 . -
11 20377 NUT. 2818 REGHX. ........... -
12 88 2 80  SECTOR. STEERNG LF. an, A
13 spaoc BEARING EL ECC 8101DX 98800X
T 14 180177, SCREW, 1/2.13X1.80 HHE .. e g
15 22265 - WASHER, FIAT 616X]3BX 18P0 . . ", B TR
E 18 1500 : . NUT, 248 REGHATHIK. RN B -
. S 47 0 311100 ' KIT 200148 DRAGLINK-., ... P KR .
. P74 “B6201 . STEERING LINK , L . _
S 17.2'. 124025 NUT, 8. 24REGHEKJA ......... ; YL
A 17 1 57188 BALL JOINT 8 THD SHORT STUD -, "
; o 17-4 -_.-,)ztevs BALL JOINT 8 TH O LONG STUD.er © L ’
R 2| U652 . NUT. VB-24 WORLHLK WHIZ o s sarimsmtstin o, k :
B et 22 4 896416 . WASHER. FLAT B0IX100X.%25 ..., .\ s 2 '
e .- B3 120382 WASHER. REGSPTLK.333X 68X.10 . L
oL 24 369 NUT, ¥8-24 REGHEX . — A
ot 25 58243 4 SHAFTSTEERING  LF.2W§. W
v . a2 58244 . PINION, STFRRING LF - 1,
: - 27, " 5R274 . PIN.DOWEL 2300 ODst. ”5LG -
— S 28 . 301410 BEARING, FL 7521 X1.0610DX 24, 1~ :
eSS eget 301388 " WASHER, FORMED 135x1,53x124. ¥ il .
o 3 268 < WASHER, FLAT 78951 255(042 - -
" .81, 38828 . . ‘RING.RETEXA57X(05TAUSIAYTS St 1.,
e o <32 3032828 | TIRE&RIM PUISXE OXB funww it eenyen 2 -
R 32-f 24187 'VALVESTEM . oo R
F ‘A2-2 39828 RIM, ~ WHEEL ..., %22 oL e
Va2 Swaas . BEARNG, fL T 9 .
; “36 TIRE - REFER.TO TIRE TREAD PAGE Qo e
37 * 642 . o . WARHER. PLAT .758X]31X 075
38 . 36628,  RING, RETEX S7X05TRUS1a4.7E . R
3 0 msa el HUB CAP. 150010 X TELG . . ; .
-“DF!D!;H INMVIDUALPAHTS . . oo .
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EA560-250 |  REPAIR PARTS

REEF. . .
CHASAS AEAR

ASM, FAQE
. . "
FTid L LR .
ar e ."J’:}.\
! -

My .
"-Pnenna..' “h};.-‘
T

ASM. PAGE

. o .
JOTE: ALWAYS USE ORIGINAL EQUIPMENT . | A MRRREML e -

Y PARTS. Use of service/réplacemant parts other than - ITEM sL - ;‘i‘%"é" INTERCHANGEABLE . .’
original equipment parts may void youir wamanty. : - T WITH OPPOSITE SIDE , 329633 8
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E2560.350 MOWER SUSPENSION ASSEMRLY -
bl AR
- 9
KEY4# PARTx DESCRIFTION -~ QTyY
1 327021.853 ASSY WELD BLUTCH HOLE . . [ T SRR |
E] 55514 KNOD, ROUND 150 OIA B LACK, il <
4 9129 . CUP, RETAIN BRKT . .. -2 .
5 44811 SCREW, 1/4-20X .78 WAHHTAF |, o2
8 1288 BRACKET, CABLE RETAIN . . . . ... A
7 48308 PULLEY PUWOER METAL . ... 1.+ v oo §
a 5 7 3 2 2 BOLT, 375X 375 WHEH 14200 .
0 1502 NUT, 1/4-20 REGHEXCTRLK a.. ... reerrenen |
A1 3283580 ASMPTD RAKT -CABLE SQ'AO‘MB" |
14 120813 NUT, 114-28 HJAM | .1
12 32 8498 SCREW, §/18.18X T8 WAHHTAR vvoessermemtesas e, 1
13 87444 TIE, CABLE BLAGK NYLON B62L
14 206158853 LIFT AGSY, U1, avpriinnie et .
1% ‘500189053 (LIFTASSY RH Y. AH .. ... - .
16 180078 . SCREW, 5;151331 . t
37 - sg247 ¢ NUT. ADJUST .. g 1
‘8 1493 NUT, 51618 REGHEKcmLK ..... .t
19 417034 WASHER. FIAT salxmsx o* 2
20 8260 LPIN, HAIR 091 0IAX1.66LG ... e 2
2 1 , 582481853 A BRAGKET. RFAR HANG SUSP T - 3
- ge 87072 BOLT, 5/16-18X 63 CARRLN .. ok
.23 . 14%8 NUT, 5/16.18 REGHEXCTRLK .. 4
" 24 " 109 BRACKET HEST/ADJUST suwom e 1
‘ 29 \BOOTT BOREW, SAC-1OX PEHHE .. th
26 1458 NUT, 51618 REGHEXCTRLK .
- L 180077 BOREW, 52 46-18X 75HHC .
302 1498 NUT, §/16-18 REF‘HEXCTRLK
33 301239 QUADHANY HEIGHT ADJUST ,
24 180077 SCREW. 5M6-18X 7ERHC ... . ...
95 ... 1498 NUT, &/18-1B REGREXCTRLK ............. e 3
A22292.851 HANDLE.LIFT EHORT(30" 8F.) .. ... . !
. : 3? - a001T BOLT, 500X 270 HHSH 816-18 ., R
18 998418 WASHER., FIAT 506X .751.02 \ o
39 44108 NUT. 5/16-18 HWDFLCTRLK ... Lt .
40 301238 ,PAWL SQUARE .. 1 .
a 4* 30M7 . BOLT, 500X, 270wusnsms-w " 1 ‘
42 44108 .- . NUT 51848 HWEFRLCTRLK ... ... s e 1.
4 3 Q435 ' V. POINTER. HEIGHT ADJ . i e e o n b
44 138479, .0 WABHER., EXLK mxuxua o w1
45 35287 . . SCREW #AIDX AR HHWATAP . e 3 ‘
46 203027 - BQD ACTUATOR-SHORT. . el )
47 , . 50338 (&PRING, HEIGHT ADJUET. . ot g |
o et o028 | o KNOB, HEiGHTADJPUSHBLHTON ot e e
49 58323 o GRIP,. 75000 WHOLE BLACK .. sl oy :
. S0 -1 - R T BRKT, CABLE RETAN =1 Bhoo i
§1 ' awsod. v 3 PULEY,POWDER s :
5§ 2 ."6B33&™ . BOLT, A¥8K.978 HHRHmzo w1t
53 1802 oy * NUT, IN-20 REGHE)’CTRLK )
. s R4 3141?7_- caeLE LIFT 2282 F-520XE-8 . 1 .
5 5 200310 PIN CLEVIS 310014 75LG . et 2
_56. 2003t St RING, RETEMJtesmwxsmal w1 iy
YA 120375 NUT,. 124-20 REGHEX ..., 1,
58 ' "PULLEY,POWNER METAL . ..., 1
) 59 : wmoan " PIN CLEVIS i375DIAX 81LG. N .
. . 89 - 880 S0 PN HAIRLOS1DIAX1 68LG .. :
: L8 8405 "CLEVIS, LIFT CARLE. . ..
' C 82 120472 HUT, 17420 NEEER ..
63 . - apsaR PIN, CLEVIS 312 X B12 ..
64, 121222 PN, COTTEH OSODIAX 75LC1
¢ .65 800335 . T-UFT COVER-3% }i L0 o
v 86 300840 . SCREW.#10 X 75HHPU\8T CBLK N
t ) . :
. =
&= - - .
G
£ 4
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FI560.350 REPAIR PARTS

REF. o
ELECTRICAL PAGE L
- GROUND WIRE :
w " R WARDWARE ¢ KB
| .- [ S
c CHABER & .o
. HOQD PAGE . |
$ ._/
NOTE. AW s v5 USE ORIGINAL EQUIRMENT )
2ARTS, Use of servjce/rep?acemenl parts other than - ‘TEMSA»‘!\#ETNI\%'LE}QAC%ETAE;EOABLE,
anginal equipment pans may void your warranty. _ WITH OPPOSITE SIDE T
: . ‘ . 12 - 7 . .




E3560-350

KEV# PART#

2745
50795
22082
14120
180091
120262 .
496
38202053
004 7
180087
180079 .
©20783
1498 .
180077 -
138538
1498

18 330482 .
& S103d7.85% -
20 180077

N 996416,

22 1495

Booumged .

28 306416 1428

T T Y R R T

NB A R LIRS - O

.a

27 310356

28 . o020 ¢
28 1502 |

30 30ge3s
51. 310288
S33°0 . 13788
133, .- 120238

o '.:34 . 308650

38 325149¢
.3 w 180124 )
. 498
T anrann
. 180124

. 120894
CY 1499
BEEENE- TR Y Y2

56255

© 31208
311331,
1340
241331

311257853 -

~ WASHER, FIAT .391)(100)(.125.,. .

- NUT, 3/8:16 REGHXCTHLK

. WASHER. FLAT. 406¥, RAX ORR.

MOTION DRIVE ASSEMRLY
w

4
DESCRIPTION QTY

TRAKMSAXLE POAOE 2WSLFSF . .. ... . . !
PULLEY, b 5 QD V4L TA RO
Kev HI-BRO 608 JEDIAX 16TWD ... ... e
RING, RETEX 58X 035TRUS100- &2 e
BELT V 4 87 25 4WS LF -

SCREW 5.16-18X2 50 HHC .
WASHER. FLAT 344X 69X 066 .
NUTY, 5/1%-18 REGHEXCTRLK
BRACKET STADILIZEN
SCREW 3/8-18X%1 25 WAHHTAPBLK®
SCREW, 5/16-18X2 00 KHC .
RCREW, 8/16-18X1,00 HHG ..
WASHER FLAT 344X 65X, 065 .....
NUT, 8/16-18 REGHEXCTRLK . e o e
SGREW. 5/16.18X .78 KKC ... et
WASHER, nmmnxazoxswxos R
NUT, 5/46.18 REGHEXCTRLK 4

LEVER SHIFT-LWR PS40 LF ...
CLIP- SHIFT LEVER 625 ROD. ...
SCREW, 5118 18X 5 HHC |

NUT, 9/16.18 REGHEXCTRLK ...
GLiP-SHIFT LEVER 525 ROD -
GUIDE BELT &16-18THD
WASHER, ELAT 391X1.00% 125
NUT, 818.18 REGHEXCTRLK . T
BRACKET, FIVOT 8H LEY . .. . ..
SCREW, 144-20% .75 HMU ... '.memh“q”W“m..z
NUT, 1/4120 REGHEXCTRLK .
LEVER, SHIFT L2per SOF T XEN
SPRING, TORS: 5BX RAX NOR5 .
FiN. COTTER 12501AX1.00LE |
NUT, 1/2-13 HEXJAM ., .o
HANQLEVa 13 NOLDED BLACK e
LINK TIERQD SHIFTF ms&espv
SOREW, 3/B-A8X1 25 HKC ..
BRACKET, SHIFTESP LF FENB
SCREW, 3/ms18X1,25 HHU ..., .

H

NUT, 3816 REGHXCTALK .. ...r
WALMER, 750% 750 8B, TRANSAXLE .
SOREW, 1/4.28X 75 NYLHHC .,
BRACKET CQOVER F-6 FNDR SHIFT o
COVER PLASTIC LF msdmsso-s...
SCREW, 4 18X 447,52 HLOHHWA
CLAMP, SPRG 1 1710 .
SCREW 14 15X 441,53 HILOHHWA ...

e

=
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E3s60.380 REPAIR PARTS

-
‘
Py
s
\
g
-

CURER .. R
ENGINE PAQE .
oo/ ENGINE PLALEY' T

Byl
s . .
- .
- g
C e s
e "
' .
!
N "
.
—
" e .
.

{OTE: ALWAYS USE ORIGINAL EQUIPMENT - ;i‘““ AL;UNNUMQERED : N
{

MARTS s of servicefreplacement parts nther than’ TEMS ARE INTER o, ]
wiginal eduipmentparts may void your warranty, ) MS\:MTH DPPOS‘?? P"l%EABLE woega7 O :

1
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L

KEYy PARTH
ac 321544
31 304018
/2 4408
&2 328842
B4 . 316678
Frg Tress
6 xes
33 56 180
'Y 43160
&9 32038 1-8532
70 326988
T 456072
72 1488
73 30659
74 35374
73 454892
76 1489
77 57204
78 320134
=80 3D Al
L -} I 3306505
. A2’ 57166
B2.1. 24167
82-2 . 57165
L R2.3 . TIRE
8 3015865
87 52928
. B2 . E42
g9 42818
90 ' 36825
BT 40394
v
.4 Al
A .
»

DESCAIFTION

SPRING, CRAG L'NK BIAS .
GUIDE. BELT R H

NUT, 516-18 REGHEXCTRLK '.“ff.'..

PEDAL ABSY BRAKE/LLLTEH
PIN CLEVIS S00DX4 53L.G ..

SPRNIA BRAKE PEDAL oovvrrr o

WASHER, FLAT 504X 75X.05§
PN, HA'R 081 DIAX162LG .

PAC CLUTCH BRAKE W/PR NTING oo

ARMIDLER TRACTION .
BOLT 825X 135 HHSH 511& 18
HER. P‘LAT BAsK HIX 119 L
-~.NUT 5/15 18 REGHEXCTRLK ..,
RETAINER BELT.
BLILLEY. 1N FR V4L 3.06X 9.2
BOLT 3/8.18X1 50 CARASN ...
NUT. 3/8.18 REGHXCTRLK
ROD, CLUTCK 3 92.
oL T, .
NLT, 516.18 REGHEXCTRLK ..
EPHNG BRAKE 31,12 .
SPRING, CLUTGH 113X 50!375
TIRE & RIM.20X800-8 WIHITE .. ...
VALVE STEM . (;‘ N
EQM WHEEL Co
ERTDT!RETHEA&PAGE s
SPACER. SLEV .750X1.25X.60P o
KEY. SQUARE 18730%2.5L0 ...
WASHER., FLAY 285X1Y am 0?5
WASHER, FLAT .7585x153X 07

RING. RETEX &7% GRTQU5133?5 K

HUB CAP. 1.5001D X 18LG .

*
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REPAIR PARTS

RGE. /"

GHASEIS &

- . inl ; 50
, | 50
. .“\\ Ij ) '
VOTE ALWAYS USE DRlGI’NAL EQUIPMENT ALL UNNUMBERED
PARTS. Use of sérvice/replacement parts other thar* “  fYEMS ARE INTERCHANGEABLE . i
M:Jrlglnaf equipment parts may void your warranty. | WITH OFPPOSITE SIDE - 330308 B
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-
KEY& PART#
t ENGINE
2 50947
k] 138480
4 305367
A AR708
B 54787
7 54980
328147 ¢
8 3200683
16 28028
1 120383
2 433148
13 309853
14 49050
5 50118
f 57444
‘7 47345
18 12501
1§ ] 329148
20 320552
13 271166
22 300508
23 325547
24 327427 .
25 150565
26 120622
27 ° 308543
28 41462
29 120380
30 180022
. b
e

, WASHER, REGSPTLK 459% 78X 12 ..

NUT, #8-32 REGHX .,

WASHER, REGSPILR. 261X, 49)( 0?

ENGINE 8 CONTROL ASSEMRLY

DESCRIPTION ) oTY

12.12 SHP BS iC (SEE ENGINE MANUAL)
SCREW, 2/8-18X1.26 WAHHTAPBLKP ..
WASHER. EXLK 384X 69X 04 .
MUFFLER.LO TONE NELBON EXPORT .
GASKET. MUFFLER
SHIELD. HEAT FORROUND MUFFLER

SCREW, 5/18-18%3 50 KKC .. e
PLENUM (¢ H25 BS140HY |
RIVET, POP M1EDIAX .S0LG FLG
PULLEYENG 3 0D X4 OLG X500 .,

SCREW. 7116-20X4.25 HME ELK PH ...
TANK, FUEL 1.5 WOSENSOR CLEAR..
SCREW. 1/4-10X .7EPHPNTAP .. -
TUBING, 25X 80X BULK GAS L’NE ,...um.u...\... A ebras
TIE, CABLE BLACK NYLON 5. seL " .
CLAMP HOSE SCREW TYPE . -

CAP FUEL 2 &' THROAT ..
THROTTLE CONTROL I?HPES H24
BCREW, 10-24X% 63PHPNMA CRES e
NUT, X10:24 HEXKEPS | ... oo oo .
KNOB THROTTLE GQN‘THOL G STYLE . Co
OIL DRAIN VALVE ASSEMBLY ... ... AL B : .
CAR UIL URAIN VALVE ASM YELLOWS | "

SCREW. X8-32X .38 PHPNMA,

HEAT SHELD ASSY 11 A12 H
SPACER, SLEV .328X .76X .312PM..

SCREW, 1/4.20X1.00 HHC .. PP R

Bk e
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E3560-350

ROTE: -ALWAYS USE ORIGINAL EQUIPMENT".
PARTS. Use of servicefreplacement pars other than

I . ALL UNNUMBERED __ :
ITEMS ARE INTERCHANGEABLE

originat equipment parts may void your warranty.

18 °
. ' /

WITH OPROSITE SIDE 331 147




53560-350 PRE-PAINTED DECK ASSEMRLY
PART# DESCRIFTION
1 125103 40" DECK KIT .
2 326480 833 TOE GUARD- IMI.ILCH’ER .
3 180077 SCREW 6/16.18% 75 HHC .
4 1488 AT, 516.18 REGHEXCTHLY ... L
5 YRARC7? SOREW, 8/16-18% 75 HHC . e e W
8 1468 NUT, 5'18-18 REGHEXCTRLK .. e 2
7 mm BRACKET CHUTE MOUNT BLAOK .......... ‘
-] HER, FLAT 344X 89X 085 . .2
9 322320 853 - LEVER ASSY (SHORT) .. ......... 1
10 SCREW, £/16-18X 75 HHC | .2
Y mg ) NUIT, 816-18 REGHEXCTRI K 2
12 413429 LIFT BRACKET, REAR RH Bl 1
13 180077 ﬁG,{;EEW 5:16- 18K PFHHE .2
14 1498 SIBREGHEXCTRLK e B :
15 310867 BRAC KET CECK LIFTREAH LHBLK ...... ' g .
% (20077 a"‘HEv', 516 18% .75 HHC o .
17 5/16-18 RECHEXCTRLE ... 2
18 326893.853 BRACE [DLER SUPPORT 40743°. AT
19 208231 REW, 114-20%1.25 HHWATAR . " 1
20 100077 sm;w BAF- 1B 75 H T
3 120393 WASHER, FLAT Taak e9X,065 -]
2R 4 410 NUT, 5/15-18 HWDFLATFILK ....... 2 .
23 320578- 853 (QLER ARDM ASSEMBLY yvvin A s
231 . ~297118.8 M IDLER 40/43°DE 9 sl
232 41501 VET, GVSET 1870IAX S0LGE 2 » - ;
233 306378 BRAKE PAD, HARD - 1 . !
24 . ap4d0 BOLT, .500X2 15 HHSH |, ’ ol IR
25 496307, . WASMER FLAT assxmoxm f . L
26 556415 | FLAT X1 00X 125 w2 I .
27 326249853 BRACKE'I‘ EXTENS;ON IDLER o
28 180077 . SCREW, 5/18-18%.75 HHC | -
2% 1498 NUT 5/15-1BF\EGHExcmLK . £ )
30 321828 « BLADE BRAKE it ‘
201 135634 | RIVET, TRSET 18-501”! ALe ST o . .
80-2 04140.88% 7 ;. BRAKE A o1 g
204 306973 ‘-m- = BRAKE PAD WARD 23‘2AF . o o N
< 3. 180077 .. SCREW, 5/18-18% 75 HHC ..., ! ;
: 227 120393 : WASHER FLAT 344X BYX.088 ! !
N 5 as 1498 . NUT. 6/18.18 REGHEXCTRLK N :
: ' S ' ad 316308 - ROD. BRAKE 41 RECK .. . -
: e a5 1802 oy NUT, 174 20 REGHEXGTPLK ‘ -
o j 36, . 35410 « SPRING 071 X.62 X L
TN az 438 NUT. &ta-18 REGHEXGTRLK i
. 5 iR . BAARARBY . aulLL ASSY 35/39/40f43 »
. 804 58425 . ETSAND F
. s 38.2° 49862 BEAR!NG BALL seoseméEALS) - ,
N 283 50616 DUST gonereenst rerrsrsiid B - o
< S s, .58.4 55547, QUILL CASTiNC( 046 ---- p 0o P . -
. i Ao D084 B8R REARING BALL 8203 JAAfS] M,Sp_ca IR B ,
_ SN S 'Rae6 5088 SPACER, SLEV . 69 BX3. 797 .. " HERNETI. - . .
. 887 ¢ 51448 $PACER, SLEV €724, 93X 43SPM .......... - -
A 388 313868 PULLEY A N1 ‘
s o 59 FARRA WASHER SPECALQUILL A
i C o andes - SCRi m% ax 75 WaHTAP 2
= L . 3s. 364 REW. 5/18-1 - W
v "If‘ S VR 300345 SCREW, 518y BX1 38 , WAMHTAR 1
K X W= Al .313«5 353 BHACKET&D F FHONT DECK o wor
RIS . 42 . 100 1BX T8 LIIC ol i e 4
| i3 zzsﬁ% 353 FLATE MOUNTING :
. ad 9 NUT, 51618 REGHEXCTRLK ... : .
I - 45‘.“ ssggcs-asa . BHAGKET&JNK DECK FRONT ................ e
: A% 3§ .2 \
7 160579 SCREW 5/16-18%1 00 HHE . a2 !
© 1498 NUT, &v18. 18 RE(‘HF_XCTRL . . 3
- 317041 BRACKET, WHEEL [H BLAGK .
180077 © BCREW, sns wx 7B H .-
1498 NUT. 5/16-18 REGHEX TRLK .. .3
327464:853 BRACKET GAGE WHEEL R H 'FRNT 1
314232-353 BRACKET. STABILIZE s i
Qc%?v’v phrS 1usnn sou C GEY !
125&5 :
4.9 8  NUT.5HB.18 REGHEXCTRLK | ]
309070 BLADE, 20 32 HIGH-LIFT 855 ., Ll
2403 WASHER 330X 1 25Dx 07 BELLVIL .6
36573 SC REW, 3:8-24X$ 00 MYLHKC . 2
45171 NUT. 3.6- ,G MWDIEL WHZ- LOCK e |
’(
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NOTE: ALWAYS USE DRIGINAL EQUIPMENT - _af ‘ ne g0
. QART%. Use of servier/raplacement parts other than | ' n'EMS‘/‘\lﬁLE lgggggﬁ&gg ABLE ‘
sriginal aquipment parts may void your warranty _ WITH OPPOSITE SIDE 3311468 -

1

. en '~f




F3560-350

KEY# DARTH
F sRANS
A 3 . 8260
4
' [ 25240 57325
8 1346
' 310326.
: 3 296307
120382"
g0 120377
11 HOG4 7R
. 12 312005
43 3282857
Yoasr . 180078
16 = 1458 120043
i L
N 17 42348
1 g 14 302611
: i i o 23763
. | 1495
M. 304422
. : - 214675
. ; a3 | 204424
24 s

* OROER MDMDUAL. PARTS.

DESCRIPTION

ASM 40"DECK FOR AR ASSIST ..
8OD, DECK HITCH 2-AL ..
PIN, HAIR 091 DIAX135CG
BOLT, 3/8 16X2 00 CARRSN ... .
WASHER, FLAT .388%1.25X.09HT .
RETAINER, BELT...
PULLEY, IDLER BFF 4,00 WIDE rL
WASHER, FLAT 391X4.00X.208. 1 ...
WASHER, REGSPTLK 263X,88% .10 .
NUT, 3518 REGHX.. "
SPRIMG. TENBION 7. 52LG¢17LEJIN
BELT, V5L 8100 DECK 40 LF |,
GUARD, BELT LM PLASTIC ...
. SCREW, 5/16.18X .63 HHC ...
WASHER, FLAT 334X 89X.085
, NUT, 516-18 REGHEXCTALK a.......
GRIP-LEVER GRASS COLLECTOR.
GAUGE WHEEL EURO 6 OOQDX1 aawa o
BOLT, .500X1.380 HHEH
NUT, a8.18 REGHXCTRLK
CHUTE DEFLECTOR40" 42843 .
SPRING. TORSION CHUTE DES LEETAR
ROD PIVOT DECK .3120X7. es .
NUT. PLISH ON CAP 31Z OB .,

S AU ICLIRIP I Y

- --'—}c:~:in-ui'.nm'_-
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wa NOTE: FOR NON WALK-THRU -
; . ¢ UNITS ONLY
* RS f; '
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SARTS. Use of sarvice/replacernant parnts other than.

w{le: ALWAYS UZE ORIGINAL 'EQUIPMENT . -~

St g
.7 WOOD PG, R A
» o4 . TR

ALL UMNUMBERED |
ITEMS ARE INTERCHANGEABLE
WITH OPPOSITE SIDE:

.
&
.
.
Rt}
Ao
.
N
4
B

328783 0

( arigirial equipment parts may void your warranty.

22

s




KEY# PART# M
! 1 328332
‘ 2 41482
3 303064
4 £2572
5 57444
& 41482
7 337355
8 327352
3 327350
10 300194
11 B28HLG
12 320082
13 577689
4 57478 '
15 57220
16 53716 .
i 17 Y 187745
18 . 1862 s
19 271172
‘ 20 138485
24 . 120368 3.
22 D7A44 4
23 55511
25% 271184" .
R TS
27 302B57 . .4
} 2B 57551 ..
o 87552 °
30 325232 :
317 1800R0 -
<7 S 271172‘?" -
N . 34 . A -

_ WASHER, EXLK .320% 61%.0:
. & NUT. 8/16-24 REGHEX

- NUT, Sv"IGJBH&‘XKEFS

- HUT, WING 1/4-80 NYLU

ELECTRICAL ASSEMRLY

DESCRIPTION ary

HARNESS 12 5 B4 ., PR B
ESS GLIP.1.380LG 26510,
saY L!FHT WIFE 144 TURN ., -

BULB HEADLAMP

TIE, CABLE BLACK NYLON § 62. R

PRESS CLIP.1 3B0LG 255D ..

SWITCH IGN (AFTER FIRE) 3 BAak o

NUT5m5AcMEDEUﬁFORBoor“m””mmMmp”

KEY.IGNITION DELTA. . vsorancs

BOOT, IGN SWITCH ..

UGHT SWITGH PANEL MNT .....

SWITCH DOUBLE FOLE NONC ...,

BULE, INDICATOR .. .

SWITCH.B0R MNT DF NC NO BLK...

SCREWI#12X50PHPNHTAPBLKNMU.,mmm“ﬂ”

SOLENOID . :

SCREW. 1/4-20X 75 HXSEM

NLIT. #4.20 REGHEXCTRLK .

NUT, 14-20 REGHEXKEPS .,

TIE. CABLE BLAGK NYLON 5.621
WIRE. GHOUND; 125" ............

PO ot en s B3 N

SWVTCH SEAT , ois e e
SCREW! ydauX’ sanﬁ’NHMA

BATTERY, 12V ... ovcm g s
ROD. BATTER‘/
ROLD: BATTERY ., TOP 6MN .....

-

SCREW, 14-20X 75 HHG ... ....... 2

© NUT., 1/4-20 REGHEXMEPS ... e 2
BATTERY ACID PACK, $00Z. v oo s v T

‘ ‘A cange PuRC’HAQEDidGALLv

B LIPS TS R Y-S

L)

+

TR

————
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20154
€400
624
31800
L7770

a11066

211084
|
68503

370078
231007
329075
329077

CA222RA

DESCRIRTION

DECALDABH

DEGAL BLADE ENGAEE EUROPE
DECAL INSTRUCT GONSOLE TOP GER ..
DECAL TuvGs

DECAL CAUTION THIANGLE EUROPE
DECAL DANGER BERMARN
DCCAL BHIFT BMEVWKNEUTRAL ..
SEAAL MEIGHT ADJUAT S
HECAL BRAKEALUTOMISS ..,
DECAL HOOD POWERTRAC RY .,
DECAL SHIRIEHPOSITION. ..........,
DECAL REXD POWERTRACEH. ... oo e e
DECAL POWERTRAC HOOD TOPSIH Eu,

DECAL 128 do pLAS Tic PLATE.. .. cobmuiee. o na

aTy

E3560.350 o PECAL ASSEMRLY
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TIRE TREAD PAGE

\\ X

TTERNS - 7| ¢

RTEILIITIDITLILE
AUTERTRNERIT

: ‘TIRE SI7E ‘ ‘.7 - 'A" . .'--"*..'é,._ v agn - gy . nE’r : :
CU1X400-5 42298 3lee7e L e
|t o 13X5.00-86 41060 . 319680 - ”
i1~ i1sxs.ao~-5- ‘39830 316702 301140 . 313952
A L N - ' :‘._ . o . . - . >

ol iexaso-m. 305035 -
o 18X 65808 41081 319682 7 © 314539 F

S 18X 650 -8 e . 42001 .
<18 X850-8 © 319683' ~ 317400 . ’
. 18X 850 -8 41106 316701 313850 :
“UAZ2OXB..ONLB . BTUBBS 319684 57164 ,  31-4384 331606 . -
20 X 10.00-8 58276 ' 319686 313634
. 20X10.00- 10 55833 319687

©'23X950-Y2 53655 310690 1319689 314370 |

|

. Ce, : 1B D

26




Contact the dealer where your tractor was purchased for the available acces;ories. If you
; are unable W vontact the dealer, write to the address on the front cover of this manual.

4
. Large Lawn Tractor
Modsa! # 5708-34 < 71700
. Grass Collector for \ . - Mulching Kit {(42/43" Deck)
* 40, 42, 437 decks - I §718.00 . B
g - ‘ . _ 3 Muiching Kit {40°% beck)
' Sl ~U FOY heavy duly grass T ‘ R ;-
P~ j|. collection order Model .~ 7 e
’ \ #5709-10 Air Assist T - & i L
| ] THE
) v N - )
i u Model #‘5545-15.' AN ; \ [ Wiodel #5661-09 s
Lo by Towbenind Lawny L s TR N W .. .- 48" 8n fad
‘ 1ol e Bweoeperforgrass - il\‘\ ER N el Wb‘ e
N Y andleaves Lo /* - TP SR
) N = - - ’ ‘ - ° S . "
;1. - :
- e .
p e ‘
Model #5705-06 * . @42 ) J
42" Snowthrower . o E -l /
) ~ for heavy snowfall - » - V&
- * -
IModel # 6585.00
A y . : cor : Tire Chaitig « 20" x B.0" tires
! ! . Model # 5768-00
. f . - N Tire Chains - 20" x 10.0" tires
OTHER ACCESSORIES . '
: Modat : - " Deseription ! . ..
! j A ‘
S 5672-01 ‘Wheel Weights - Front - 1 or. wimta. hdw, - Fits 15° tires
o 5673-02 Whea! Weights - Rear - 1pr. w'mig. Pidw, -Flts 182 8 20 tires
. ‘ 3168608 48" High L# Blade for Bagaing or Side Discharge (Requires 2)
| 325762 L= 43Mulehing Blade (Requires?)
I
- : - . 27 . .
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